Assembly Instructions

Extensive Part List

(all parts listed as if they were sold individually)

PartQTYP/N
C-Channel6am-0202
Corner Connect8am-0212
*Plywood Baseboard1N/A
1.86-0375 Plastic Spacer6am-0243
2.50-0375 Plastic Spacer6am-0244
500 Cross Hex Tube2am-0756
1/4-20 x 1-1/2" SHCS8am-1205
1/4 - 20 Nylock Nut44am-1015
1/4 id Washer22am-1069
1/4-20 x 5/8 SHCS4am-1053
3/8-16 Nylock Nut6am-1054
3/8-16x7 inch Hex Head Screw6am-1055
1/4-20x1.75 SHCS32am-1058
1/4-20x1 Thread Rolling Screw4am-1225
550 Sprocket Spacer2am-0651
#10-32 x 1-3/4" SHCS24am-1196
#10-32 x 2-1/2" SHCS12am-1200
3/16 thick Nylon Spacer2am-1181
595x500 Spacer2am-0763
S35-12DHE Sprocket2am-0736
1/2" id flanged, shielded ball bearing (FR8ZZ)2am-0030
Retainer clip, 8mm id2am-0033
3/8" id bearing, shielded (R6ZZ)2am-0516
CIMple Box Shaft Plate2am-0738
CIMple Box Housing2am-0739
CIMple Box Output Shaft2am-0740
12x520 CIM Gear4am-0741
56 Tooth Output Gear2am-0742
1/4-20 x 1/2 BHCS2am-1039
1/8 x 1/8 x 0.7 machine key2am-1043
10-32 x 5/8 SHCS w/ nylon thread lock patch8am-1246
2x2x10mm machine key4am-1121
2.5" CIM Motor4am-0255 / 217-2000 (VEX P/N)
#35 ANSI Roller Chain10ft.am-0367
#35 Masterlink for Roller Chain6am-0368
#35 Half Link for Roller Chain4am-0683
If using AndyMark Plaction Wheels
6" Plaction Wheel w/ Roughtop Tread6am-0437
3/8" id 1.125 od ball bearing12am-0209
S35-30L Aluminum Sprocket8am-0737
If using VEX PRO IFI Wheels
IFI Wheel 6" x 1" + 3/8" Bearing6IFI-WHEEL-610-38
30 Tooth #35 Sprocket8IFI-SPROCKET-35A30

*Drawing can be found at simbotics.org/kitbot

Approximate Least Tools

  • Hacksaw
  • File
  • Allen keys (5/32, 3/16)
  • Wrench (3/8, 7/16, 9/16)
  • Hammer
  • Small blocks of wood
  • Needle nose pliers
  • Chain break

Additional Tools

  • Square
  • Drill
  • 1/8" drill bit
  • Rivet gun
  • 3/8" socket driver
  • Chain puller